

Example of a Medication chart for the patient showing the Best possible Discharge Plan

Medication chart for _____ as of _____

Documented Allergies:
- Penicillin

My family physician is _____ Phone # _____

Medication	Directions	Comments	Morning	Noon	Supper	Bedtime
Atorvastatin 40 MG tablet	Take 1 tablet at bedtime	Lowers cholesterol				✓
Calcitriol 0.25 MCG capsule	Take 1 capsule once daily	Vitamin D supplement	✓			
Calcium carbonate 1250 MG tablet (500 MG elemental Ca++)	Take 2 tablets three times a day with meals	Lowers phosphate levels	✓	✓	✓	
Ciprofloxacin 500 MG tablet	Take 1 tablet two times a day for 4 more days. Separate from calcium by at least 2 hours.	Treats urinary tract infections		✓		✓
Darbepoetin Inj 60MCG/0.3ML syringe	Inject 60 MCG subcutaneously every Friday	Stimulates production of red blood cells				
Docusate sodium 100 MG capsule	Take 1 capsule two times a day	Softens stool	✓		✓	
Ferrous fumarate 300 MG tablet	Take 1 tablet at bedtime	Replaces iron				✓
Metoprolol 25 MG tablet	Take 2 tablets (50 MG) two times a day	Lowers blood pressure	✓		✓	
Omeprazole 20 MG tablet	Take 2 tablets (40 MG) once daily	Lowers stomach acid	✓			
Ramipril 5 MG capsule	Take 1 capsule once daily	Lowers blood pressure	✓			
Acetaminophen 325 MG tablet	Take 1-2 tablets every 4 hours as needed for pain	Decreases pain associated with osteoarthritis. Use as needed.				

*** If discrepancies occur between the following list and your prescription, please follow the instructions on your medication vials unless your physician has indicated otherwise ***

Prepared by _____ Phone: _____
Pager: _____